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Ref: ISO-LABS: Gypsum: CR/1379/08/2022
Test Order dated: 17.08.2022                                                                                 

   
  Issued to: M/s. Gyprich Fortune 
                           No. 05, Sonnenahalli, Dodda Basthi main road, 
                           Shivaji circle, Bengaluru
 

CHEMICAL TEST REPORT ON 
 

Source of sample for testing 
Customer’s reference 
UIN 
Brand Name# 
Sample received for testing on                 
Period of Test  
Condition of sample 

  Technical reference 
 

Sl 
No 

Parameters Tested

1 Sulphur Trioxide as SO

2 Silica + Insoluble

3 Magnesium Oxide 

4 Iron oxide 
5 Calcium Oxide 
6 Chloride as 
7 Free water 
8 Combined Water
9 Carbon dioxide

10 Gypsum content 

  
#  As furnished by the customer 
 

Note: 1. The test results issued relate only to the above items tested.
2. Report shall not be reproduced except in full, without the written approval of the lab.
3. Any corrections invalidate this report.

for ISO-LABS- Construction materials testing laboratory
 
 
 
Authorized Signatory                                                                                           
Dr.Shivakumar M 

 
 
 
 
 
 
 
 
 
 
 
 

LABS: Gypsum: CR/1379/08/2022/B 
.2022                                                                                            

 Pvt Ltd 
No. 05, Sonnenahalli, Dodda Basthi main road,  
Shivaji circle, Bengaluru-560056 

CHEMICAL TEST REPORT ON GYPSUM SAMPLE

: Sample supplied by the customer 
: Letter reference: Email  dated 17.08.2022
: 2479/AUG/2022/B 
: GYPRICH 

Sample received for testing on                 : 17.08.2022 
: 18.08.2022 to 23.08.2022 
: Satisfactory 
: ASTM C 471M-10 

Parameters Tested Results 
(% by mass)

Sulphur Trioxide as SO3 44.79 

Silica + Insoluble 0.55 

Magnesium Oxide  0.40 

 + Alumina oxide  0.29 
Calcium Oxide  31.26 
Chloride as Sodium Chloride 0.009 

 0.66 
Combined Water 5.63 
Carbon dioxide 0.5 
Gypsum content as calculated 96.0 

 

1. The test results issued relate only to the above items tested. 
2. Report shall not be reproduced except in full, without the written approval of the lab.

corrections invalidate this report. 
Construction materials testing laboratory 

Authorized Signatory                                                                                                             

-End of report- 

         Date: 24.08.2022 
           Page: 1 of 1  

SAMPLE 

17.08.2022 

(% by mass) 

2. Report shall not be reproduced except in full, without the written approval of the lab. 

                  Verified By 



 

 

 
 
Ref: ISO-LABS: Gypsum: CR/1379/08/2022/A
Test Order dated: 17.08.2022                                                                                 

   
  Issued to: M/s. Gyprich Fortune 
                           No. 05, Sonnenahalli, Dodda Basthi main road, 
                           Shivaji circle, Bengaluru
 

PHYSICAL 
 

Source of sample for testing 
Customer’s reference 
UIN 
Brand Name# 
Sample received for testing on                 
Period of Test  
Condition of sample 
 

Sl 
No 

Parameters Tested 

1 

Sieve Analysis 
Material Residue on 212 Micron sieve (%)
Material Residue on 200 Micron sieve (%)
Material Residue on 100 Micron sieve (%)

  
Sl 
No 

Parameters Tested 

1 Initial setting time (Minutes)

 
COMPRESSIVE STRENGTH
 

Sl 
No 

Max. Load(N)

1 29920 
2 28960 
3 30880 
4 28480 
5 27520 
6 26400 

 
#  As furnished by the customer 
 

Note: 1. The test results issued relate only to the above items tested.
2. Report shall not be reproduced except in full, without the written approval of the lab.
3. Any corrections invalidate this report.

for ISO-LABS- Construction materials testing laboratory
 
 
 
Authorized Signatory                                                                                           
Dr.Shivakumar M 

 

LABS: Gypsum: CR/1379/08/2022/A 
.2022                                                                                            

 Pvt Ltd 
No. 05, Sonnenahalli, Dodda Basthi main road,  
Shivaji circle, Bengaluru-560056 

PHYSICAL TEST REPORT ON GYPSUM SAMPLE

: Sample supplied by the customer 
: Letter reference: Email  dated 17.08.2022
: 2479/AUG/2022/A 
: GYPRICH 

Sample received for testing on                 : 17.08.2022 
: 19.08.2022 to 30.08.2022 
: Satisfactory 

Results 
 

Material Residue on 212 Micron sieve (%) 40.8 
Material Residue on 200 Micron sieve (%) 42.2 
Material Residue on 100 Micron sieve (%) 49.6 

Results 
 

Initial setting time (Minutes) 25.0 

COMPRESSIVE STRENGTH: 

Max. Load(N) 
Compressive 

strength 
(MPa) 

Average Compressive 
Strength (MPa)

18.7 

16.2 

18.1 
19.3 
17.8 
17.2 
16.5 

 

1. The test results issued relate only to the above items tested. 
2. Report shall not be reproduced except in full, without the written approval of the lab.

corrections invalidate this report. 
Construction materials testing laboratory 

Authorized Signatory                                                                                                             

-End of report- 

         Date: 30.08.2022 
           Page: 1 of 1  

SAMPLE 

17.08.2022 

Test Method  

BS EN 13279-2-14 

Test Method  

BS EN 13279-2-14 

Average Compressive  
(MPa) 

Test Method 

 
 
 

BS EN 13279-2-14 

2. Report shall not be reproduced except in full, without the written approval of the lab. 

                  Verified By 


